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ITEM No. Description QTY ITEM No. Description QTY
1 Weight Stack Frame 1 45 Hex Head Bolt M10*55 1

2 Base Frame 1 46 Hex Head Bolt M10*50 1

3 Upper Cross Frame 1 48 Socket Head Cap Screw M10*50 5

5 Slide Tube 1 49 Flat Washer 11* 20*2 38

7 Left Slide Sleeve 1 50 Nylon Lock Nut M10 23

9 Dual Pulley Bracket 1 51 Hex Head Bolt M8*95 1

10 Shaft 16* 8.5*75 1 52 Flat Washer 9* 16*1.6 2

11 Pulley Bracket 1 53 Nylon Lock Nut M8 3

13 Bushing 2 54 Socket Set Screw M8*10 2

14 Pop Pin 1 55 Socket Set Screw M5*3 2

15 3.5" Pulley 3 56 Button Head Cap Screw M6*12 2

17 3.5" Pulley Cover 2 57 Hex Nut M6 2

18 Rear Shroud 1 59 Top Plate 1

19 Bumper 2 60 Selector Pin W/Coil 1

20 Aluminium Ring 25 1 61 Button Head Cap Screw M8*40 2

21 Nylon Spacer 1 62 Left Support Frame 1

22 Grip 1 63 Right Support Frame 1

23 Guide Rod 2 64 Left Handrail 1

25 Lat Strap 1 65 Adjustable Stopper 2

26 Ankle Strap 1 67 Hex Nut M16 2

27 Cabel 1 69 Hex Head Bolt M10*30 2

28 Hex Flanged Nut 2 70 Spring Washer 10 2

29 Hook 1 71 Lat Bar 1

31 4.5" Pulley Cover 8 72 Grip DT 30* 22*218 2

32 Rubber Foot 3 73 Hex Head Bolt M10*45 2

33 Rubber Bumper 2 74 Bottom Support Frame 1

35 Plug RT50*100 7 75 Foot Cover 1

36 Plastic Tube Guide 2 77 Right Handrail 1

37 Mount Sleeve 2 78 Plastic Block 6

39 Aluminium Cap 1 79 Flat Philips Screw M5*20 12

40 4.5" Pulley 5 80 Rubber Plug 2

41 Front Shroud 1 81 Rubber O-ring 2

43 Hex Head Bolt M10*120 8 82 Flat Head Cap Screw M6*16 1

44 Hex Head Bolt M10*95 6
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ITEM 
No.

Description QTY ITEM 
No.

Description QTY
1 1 50 14
2 1 62 1
3 1 63 1
5 1 64 1
7 1 69 2

43 8 70 2
44 6 74 1
49 30 77 1

Weight Stack Frame Nylon Lock Nut M10
Base Frame Left Support Frame

Upper Cross Frame Right Support Frame
Slide Tube Left Handrail

Left Slide Sleeve Hex Head Bolt M10*30
Hex Head Bolt M10*120 Spring Washer φ10
Hex Head Bolt M10*95 Bottom Support Frame
Flat Washer φ11*φ20*2 Right Handrail

50
49
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STEP 2

23

59
60

Weight Plate

ITEM 
No.

Description QTY
23 2
59 1
60 1

Guide Rod
Top Plate

Selector Pin W/Coil
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STEP 3

27

11

ITEM 
No.

Description QTY
11 1
27 1

Pulley Bracket
Cabel
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STEP 4

18

41

ITEM 
No.

Description QTY
18 1
41 1

Rear Shroud
Front Shroud



ROUTINE 
COMMERCIAL HOME 

LATEST DATE ENTRY 
MAINTENANCE MAINTENANCE 

Inspect; 

Links, Pull Pins, Snap Locks, DAILY WEEKLY 

Swivels, Weight Stack Pins 

Clean; 
DAILY WEEKLY 

Upholstery 

Inspect; 
DAILY WEEKLY 

Cables or Belts and their tension 

Inspect; 
WEEKLY 3 MONTHS 

Accessory Bars, and Handles 

Inspect; 
WEEKLY 3 MONTHS 

All Decals 

Inspect; 

All Nuts and Bolts, Tighten if WEEKLY 3 MONTHS 

needed 

Inspect, 
WEEKLY 3 MONTHS 

Anti-Skid Surface 

Clean & Lubricate; 

Guide Rods with a Teflon (PTFE) MONTHLY 3 MONTHS 

based lubricant (Superlube) 

Lubricate; 

Seat Sleeves, Turcite Bushings, MONTHLY 3 MONTHS 

Linear Bearing 

Clean and Wax; 
6 MONTHS YEARLY 

All Glossy Finishes 

Repack with Grease; 
6 MONTHS YEARLY 

Linear Bearings 

Replace; 

Cables, Belts and Connecting YEARLY 3 YEARS 

Parts 

Your equipment comes with a commercial maintenance decal. For personal, 
in home use, please follow the home maintenance schedule listed above. 
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